e -

INTRODUCTION

EIE

SAFETY NOTES
ZEEESHE

9| SAFETY CHECK BEFORE FLYING
RITRIZ2IBE ,

4~1g | ASSEMBLY SECTION
LRl

1@| EQUIPMENT ILLUSTRATION
FEREREETR

9} | SANOPY ASSEMBLY.
e e

9()| SERVO AND LINKAGE ROD SETTING
RS E R ERA

ZE SERVO SETTING AND ADJUSTMENT
AR TR

7| ADJUSTHENTS FOR GYRO AND TAL NEUTRAL SETTING
1ank you for buying ALIGN products. The T-REX S00ESP is PCRERERDIIREE

e latest technology in Rotary RC models. Please read - 99 ggggégéfgg%%’%ﬁ SETTING

is manual carefully before assembling and flying the T

) 9= | RCEBLI00G BRUSHLESS SPEED CONTROLLER INSTRUCTION HANUAL
2w T-REX 600ESP helicopter. We recommend that you |28~28| gomee o
rep this manual for future reference regarding tuning 9§ | 84 EXTERNAL BEC INSTRUCTION MANUAL
id maintenance. BAZLEETUBECEEREREA
FLIGHT ADJUSTMENT AND SETTING
FTBERERE

PART NAMES AND OPTIONAL PART LIST
EHEN S REENEREE




Thank you for buying ALIGN Products. The T-REX 600 ESP Helicopter is designed as an sasy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and foliow all precautions and recommendations located within the manual. Be sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 600 ESP is a new product developed by ALIGH.

it provides fiying stability for beginners, full asrobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

RETCEETIHER  RTIBMEFSEMOER T-REX 600 ESP EF# ﬁﬁ#%&@%%%ﬁﬁ%%Z%ﬁﬁﬁﬁ%%&@
BESERM: BRFCRSNRFELRIT - FRO £ ITRBLUR MBS S - 1-REX 600 ESP REBE 168 1 T B0
ER THFSERRTBEUNILSUREBRERIRITEES °TMXWOSP%%%%%@%§°

\ui

THE MEANING OF SYMBOLS 125653

WARNING Mishandling due to failure to follow these instructions may result in damage or mjury
s B & AARBELRIERE  MEAERIUEENYERLXINRERE -

ACAUT!ON Mishandling due to failure to follow these instructions may result in danger.
P RAARMBELRIERY  MERERIMENEBRE -

® FORBIDDEN Do not attempt under any circumstances.
B EEQBELMBIET  BDEHIRE -

R/C helicopters, including the T-REX 600 ESP are not toys. R/C helicopter utilize various high-tech products
and technologies to provide superior performance. Improper use of this product can result in serious injury or even '
death. Please read this manual carefully before using and make sure to be conscious of your own personal safety
and the safety of others and your environment when operating ali ALIGN products.

Manufacturer and seller assume no liability for the operation or the use of this product.

Intended for use only by adults with experience flying remote control helicopters at a legal flying field. After the sale
of this product we cannot maintain any control over its operation or usage.

T-REX 600 ESP B EEMIENE >  CEAS I TSN ERMRETLRNNBEAR  ILIERNEHRFENTATHIRE
CENBREEEEERT E%Zﬁuaﬁ%ﬂi\ﬁu‘ﬁfbﬁﬂ)ﬂ%’ TRRIEEEELE - 8T Urﬁi’%@%%mﬁ% S8 B F ‘“if%
%ﬂu’jﬁ@ﬁﬁ%ﬁ"@ﬁ:@%Bﬂ?éﬁ%%jﬁﬁi%{%’ﬁﬁééizaﬂgﬁﬂﬁﬁ FEGEREHEBREAEINBEEBISRAA
Dﬁﬁ%ﬁ@%@%gﬁgg?ﬁém SEBERTERT  LRREZ2BEETREFR ERELEEF QIR TEETRIENS
O REEA % °

IMPORTANT

N

H—\

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our producis for the
firsttime. Alocal expertis the best way to properly assemble, setup, and fly your model for the first time. The
T-REX 600 ESP requires a certain degree of skill to operate, and is a consumer item. Any damage or dissatisfaction
as aresult of accidents or modifications are not covered by any warrantee and cannot be returned for repair or
replacement. Please contact our distributors for free technical consultation and parts at discounted rates when you
experience problems during operation or maintenance.

BABRBRESRIERMEARBEENZEG  WEREEAL  TERTFERSHEBR EU@%%@%E&@%KEEXK

E%mﬁgﬁiff‘{%@ﬂ%ﬁmﬁﬁﬁﬁm’Xn@é WEEBEHRRFHEEE  FLT2ELLTXANEFRREHENEE - KEEHY

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots are responsible for their actions and damage or injury
occurring during the operation or as of a result of R/C aircraft models.

@%%@%% EEnESREtER  RITEHEVEE A  ASEETEIERTERE  SFRHREIR  LUREBE CHIT
T DEURBHRSARESEFIEBNEIN ERCEBVIERCRE  URITEEERBMENTIABAZEE -




LOCATE AN APPROPRIATE LOCATION SER{EIIR A2

R/C helicopters fly at high speed, thus posing a cerlain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.
E%%ﬁﬁ%ﬁﬁ*ﬁmﬁg’ﬁﬁ@@%&%@ﬁﬁ»%ﬂ@%@@ﬁ%%gg*%%%$
%%%ﬁﬂ%ﬁ%%ﬁﬁ%@ﬁﬁ°Mﬁ&§%ﬁﬁﬁ%A‘%@~Eﬁ%~%§%§~@$
%%'ﬁﬁ%ﬁ%K%%&@E@@A%%@%@°@m§%%v%M%%E%@%%%%%
ﬁ%ﬂ@ﬁ%%@ﬁ%%ﬁ%mﬁ'Eﬁﬁﬁ%%%%&%f@%%ﬁ@%%ﬁ°
FPETM IBEBHEETRIE DERASRBENSS -

OTE™ | pREVENT MOISTURE i2gismimis

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The infroduction or exposure to water or moisture in any form can cause
the model to malfunciion resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.
E%ﬁm%m%@%%%@m%%%ﬁ#ﬁm'%uwﬁ%ﬁm%mﬁﬁﬁmﬁ'%ﬁﬁﬁﬁ
@mi%@%’%m&%@%%%m%ﬁﬁﬁﬁ#&%%%#mﬁmﬁﬁK@ﬁ%%%%!

QB PROPER OPERATION /j A& AL
Please use the replacement of parts on the manual {0 ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.
%@éﬁ&%ml»ﬁ@mﬂﬁﬁﬁﬁﬁ@v%@%E%Eﬁ%ﬁﬁ%%@*%ﬁﬁ%ﬁ%ﬁ@
°%ﬁ%ﬁ§ﬁ@ﬁﬂ&ﬁ'%%Eﬁ@%’w%%ﬁﬁﬁ\%%%ﬁﬁﬁﬁ%ﬁ°

NG OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT BB

Before turning on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can Ccause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembily,
tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

@ﬁﬁ%ﬁﬁ@’%@%%éﬁ@@ﬁ%%@%Eﬁﬁﬂﬁ’ﬁ%%@ﬁ@ﬁ%%ﬁ%%%%
ﬁ@Eﬁ@AE%?@%%%@@°%E%%@%&EE%%@%E%—E%%E’%%%ﬁ
SBEEIERIT  BECRNATESEY » 7 IUBRRST -
DRBERRERSFEYEEAFIDEH D)

|AE'EY] sAFE OPERATION Z2imE

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.
%K%E%BW&%EZE&WQEW§WESEEﬁ’EK%%~%@$&Q$%%W’§
NABEREE TSRS -

78"] ALWAYS BE AWARE OF THE ROTATING BLADES ERTEDE

BDuring the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

%E%%Eﬁ%%%@%ﬁ%%’@%@ﬁ%%%&@%#’u%%%&@ﬁ&@%°

'f cg@ KEEP AWAY FROM HEAT =35

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to exireme heat and cold climate. Make sure notl to store the mode! near
any source of heat such as an oven, or heater. it is best io siore the model indoors, in a
climate-conirolled, room temperature environment,
ﬁ%%%%%%uPA%%Q%Z%~%?@%%E%W§sﬂm%%%ﬁ%%ﬁ~B@’u
RENSRAMErEEEY BT -

g,




CAREFULLY INSPECT BEFORE REAL FLIGHT B RTaEMRSAT RIS HE

srBefore flying, please check to make sure no one else is operating on the same frequency for the safety.

vrBefore flight, please check if the batteries of transmitter and recelver are encugh for the flight.

TiBefore turn on the transmitter, please check if the throttie stick is in the lowest position. IBLE swiich is OFF.

“When turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then furn on receiver. Power OFF- Please turn off the recelver first and then turn off the transmitter.
improper procedure may cause out of control, so please te have this correct habit.

Y Before operation, check every movement is smooth and directions are correct. Carefully Eﬁspecé servos for
interference and broken gear.

YrCheck for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

% Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

vwCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and

result out of control.
K BRRTHELCEDBIERNERRSETEHA  LNERFESREBANEZE -

*BRRGHEELHHBABZNEBENETE ST ERHRTOMRE -

* BAM A ERBPIER RSN RIERS - IBNEEHA - EXRMAMILE SSREMALE -

*RREBUEETERAMANES  BRSECHSEHEE BRBEBNETIR - REEECABRRIRE  SHMRNKRER -
AERNMEBEFSTETSAENRS  XESSAMANTS » FRMEENBE - -

*HAFAECERENSEDERSIER  ROOSSEE  IREARBNDIFRSHETINHENER - EARENDRBGYK

THRBNER -
*RITHEBEEROVBROBHMEIRG - BRLEEEFARETBRNEYL  CHEESIRESSERE - BHEEIERRREL
B BENERTRENTHIEXART  ETERTTHBNLRE - IRHERE SHRREHENRTHRERENEEH
*ﬁﬁﬁﬁﬁ@ﬁ@ﬁ%%ﬁ%ﬁﬂﬁ@%ﬂ/ BRESREREEY  SARSKERUELIRENERK -
*ERTUREREBERTEERR  RITPHBDHNAINORT - TEEHNBRERRRMERKEHNEE -

u

o Siandard« Equipmentimems

50HZ005| GOONH 50HB |50HBO07| 600NB3 | 600NG |50HTO12) 600HT 50HT001-2| 6OONZ

A
RCE-BL100G Brushless ESC | 6A External BEC w/ 5.1V Two-way
(GovermorMode) | Stepdownvoltagereguiator | RCM-BL650L Motor | 600D Carbon Fiber Blade
HEBLIOG \NZBERREAES | il anie 2 9RED Li-Polymer 7.4V 1900mAh 18C | RCH-BL650L BRI DT

When you see the marks as below, please use glue or grease

to ensure flying safety.
C EETEMIBRLSE BESIBULE DEREHECIRE -
~ CA: Apply €A Glue to fix. Grease nas
R48: Apply Anacrobics Retainer to fix.

T43: Apply Thread Lock o fix. Grease Green Blue Self-furnished T43 Glue widih: approx. 1mm
OlL: Add Grease. R e FHRE® 13 rEEENIm

CA: L BE
pggggggﬁgﬁi@:@@%@@g R48 metal tubular adhesive (eg. Bearings). 743 thread lock, apply
T43 . {EFR@RHE a small amount on screws or metal parts and wipe surplus off.
OIL mniEsEs When disassembling, recommend o heat the metal joint about 15

. - WA Saconds.(NOTE: Keep plastic parts away from heat.)

When ass&ab%mg ball links, make sure the "A" character o %Eﬂ%}%%%iyﬂﬁgﬁl g%g} , MJ%@%%% BRI BN
faces outside, . INEBZVDRER I | Wi
SEBPRLZRRER - ATHEAN - SEMUAVENIY - G % ' ?%ﬁ %@@ﬁﬂ@ )

S




Linkage ball F(M3.5x%4)
EREAF (M3.5¢4) (¢ 4.75%20.25mm) x 2

600NHG6A |

ORI

Thrust bearing
AEHEBEE( o 6x ¢ 14x5mm) x 2

Spindle bearing spacer
BB I (¢ 10X ¢ 13.8x0.4mm) x 2

, Main Blade Fixing Screw]
SHERERRRBRM .

©

Socket collar screw
EEAABERE(MAx27mm) x 2
4

N

O |

Bearing MR14822
¥R148ZZEIE( 0 8x @ 14x4mm) x 4

Spindie bearing spacer
\__EHMEBH (¢ 10x ¢ 13.8x04mm) x 2)

Thrust bearing
gz
@ 6x ¢ 14x8mm

Obverse of bearing
faces inside.

REEUMOBR

lock when fixing a2 metal part.
SLANREBLEEBRESIGED

£ Apply a little amount of 749 thread

Spindle bearing spacer

HRBFBN
o 10x ¢ 13.8x0.4mm

Bearing MR1482zz2
FR1487 780K
& 8x¢ 14xdmm

24X ¢ 6% 0 I%x4.3mm

Apply grease on thrust bearing.

IR A

SRR

j{}m E>LT\

(IN) (L—

[(o1})

Smaller ID larger iD

PR PHEBK
Thrust bearing |F#Ea=

Metal main rotor holder
HRE

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will sirip.

Metal main rotor holder

Linkage ball F(Mi3.5x4)
IRTEF (M3.5x4)
¢ 4.75x20.25mm

Spacer
HAEB( 0 8x0 11.5x1.3mm) x 2

J—

600NH2 |

Socket screw
BEATEBHMAX10mm)x2

WRE R 40 120Tmm)x2

to 3D flight for advanced users.
ERRERDN BAKYMT  BoEREss

<~ BN A BIBIEZINER  EROBABIEERAMRET - THRRHHA
M4 Nut AJEE RS -
\ MESEERIE x2 )
[ 6 O 0 N H 2 C ] Apply a little amount of 743 thread
R - Metal main rotor housing ; fock when fixing a metal part.:
ERERERETE RAMNREBERERERTS GSE)
~ !
Feathering shaft sleeve Feathering shaft sleeve
N «giﬁgmm FRZRE
Feathering shaft sleeve o8xe 8x0 10x31mm
HABHST IR E( 0 8x ¢ 10x31mm) x 1
—
Feathering shaft
%80
- © 6x ¢ 8x93.2mm
Damper rubber-gray 70°
REBBE W08 (97.9x¢ 13%6.5mm) x 2
] Apply grease
BrEBB
Spacer(Copper)
HHWED B
L i ¢ 8x¢ 11.5x1.3mm
Damper rubber-black 80° ;
HIABE BEG0 (0 7.9%¢ 13x6.5mm) x 2 pi;z@% ff??;%? ;;%?;mm
. Tk
Damper rubber-gray 70° is suitable
to general flight for beginners.
RNDENSI EBR—-BMT - IS0ESER

Damper rubber-black 80° is suitable

A

" CAUTION]

10N |
Z i

ALIERN 2390 the top

Washer
SEBED
S 94xe120imm

Socket screw

// MdxiOmm




poly = tittie amount of 743 thread
lockwhen fizing ametaloart

(600NHZ_ |

: =} :
SHANRERYBEEERIEEE
~
Linkage ball AMZx4)
HIEBAMIAN 4.7528.68mm) x 2 M3 collar screw
WEERERR
M3x9.6mm
Linkage ball B(M3x3)
TREER (33 ( 0 4.75%8.77mm) x 2 R LTI [ O §
: | Already assembled Bearing MR74 ;
s by ggty:%. WU
: 1 =t ¢4x e .Smim
Socket button head screw <
LETRRFRBHMIx2mm) x 2
M3 coliar screw
{(M3x9. 2
M3 E BAA(M3x9.6mm) x i3 collar screw
@ EERERS
: M3x8.6mm
Bearing MR83ZZ
Washer < . HRB3Z7EGK :
FE)(0 3% 0 4.8x0.3mm) x 4 : 3x ¢ 8x3mm : Metal flybar seesaw holder
Collar
RBAZNE(0 3% 04.8x1.5mm) x 2 Socket button head screw
‘ . LBARNBRM
M3x12mm
- Mounting hole of SF mixing arm for
Bearing MR832Z stable 3D flight.(Recommend to use)
HRB3ZZ4EH( ¢ 3x 0 Bx3mm) x 2 BEIDMTSFERBEEI CBBER) -
. - Collar
e TEHHEME
Bearing 683ZZ @310 4.8 amm
Linkage ball A(M3x4)
68377585 ( o 3x & 7x3mm) x 4 ERBAA (M3x4)
- $4.75%8.68mm
[~ Metal SF Mixing arm
Bearing MR7422 T4z EESFEHER
\__MR74ZZ8( » 4% o 7x2.5mm) x 2 J Washer
]
) & 3x ¢ 4.8x0.3mm
©3%04.8x0.3mm ’
Linkage bail B(M3x3)
M3 Set screw EREEB (M3x3) Bearing 68322
HAILRERA(MIImm) x4 Mounting hole of SF mixing ATHOTINM  ashey  OSLZWE
7 arm for nimbie 3D flight. U =g 3x 6 7x3mm
P ’ 3DRITSFIRFIBEESL - 3x ¢ 4.8x0.3mm )
M4 Set screw BURADRHTSTERIBEIE, ) Socket button head screw
HALETREFH(Mdxdmm) x 2 ' HEERBER
M3x12mm
Socket screw M3 Set screw
BSHP7ERRER(M3XEmm) x 4 M3LERERR
M3x3mi
3K Flybar paddle
KEHR
Linkage rod(B)
F2(BY ¢ 1.96x19mm x 2
Metal fiybar control arm
O T BT N
Ball link Socket screw
BRI x 4 BEA AR
- Flybar rod M3x5mm
@\ & 3x440mm.
\‘./ Tighter press side
4| BROEAE
\' Looser press side Fiybar control rod 9
u| BENBAE TERRRSERR
$4.3474.2mm : -
Flybar control rod ;| Assembie linkage rod (B)
TEURTEHER i | before assembling fiybar
5 4.3x74 2mm . | conlrol sel. 3
M4 Set screw | enwsEEnassEe
Mgy B2
Mdxdmm =N
\\
- > Linkage rod(B)
- Approx 38.85mm = 2
e HIR(B)4I39.5mm x 2
Socket screw. ’ ' .
BERATESS fietal fiybar control arm T8
M3x5mm SBTGRENYE




|(600NHSA]

© []
Socket collar screw
BEANERERH(M3x22mm) x 1

M3 Nut
| HErERE x 1

50HH008]|

© F

Bearing 68322
683778854( ¢ 3x ¢ 7x3mm)xd

© [

Bearing FMR5222
FHRS22ZEI%( ¢ 2x ¢ 5x2.3mm) x 4

© (=

Socket screw
BIRABRRM2xEmm) x 4

Socket button head screw
EBEA7BRMMIIZmm) x 2

© |

Washer
ZEE)( ¢ 3x ¢ 4.8%0.3mm) x 2
Collar

BBURAE(o3%x04.8x1.5mm) x 2

© (Im

Linkage bali B(Mi3x3)
_ EREAB (M3x3) ( 0 4.75%9.77mm) x 2

Already assembled by Factory.
Before flying, please check if
the screws are fixed with glue.
RELRZNR » 5~ XRITHE
SRR SCLBRSEY -

%3

% 3% 5 4.8x0.3mm

Apply a little amount of T43 thread
lock when fixing a metal part.
GRANReENEERERIG @YD

Approx 145mm _
#1145mm G

e ”W?\W E—.)D)
)i~

M3 Nut
hcliat i)

Socket collar screw
BERATABERH
M3x22mm

Linkage ball B(M3x3)
IREAB (M3x3)
©4.75%9.77mm

Linkage ball B(M3x3)
EHEAB (M3x3)
¢4.75x9.77mm

Main shaft
i

¢ 10x192mm

Metal washout control arm

Washer
EEBBERIRE 2

28
@ 3x ¢ 4.8x0.3mm
Bearing 68322

683778 5 .
g%iéz(:{%%)bau B(3x3) J43 o 3xe7x3Tm @ Socketjutton head screw
0 4.75¢0.77mm Y - EBANNARY

Socket screw

BEN SRS
M2x5mm

Metal washout base
SEOHISE

Collar

©3%x64.8x1.5mm

Bearing FMR5222
FMREDZ 2887

240 5x2 3mm

" Radius arm
Radiusigig

ution head screw
12 68 3,

)%

+3




50HZ009 |

o

Linkage rod{C)
B2(C) ¢ 1.98x48mm x 2

O
Linkage rod(A)
BiB(A) 6 1.98x14mm % 2

(50HZ009A]

{
t

Bali link
EPE@ 8

600NH2C

Socket screw
BEATB®HR—C
M3x10mm

&,

Apyply alittie ammﬁﬁé ofT43 i%;fead
lock when fizing a metal parl.
ERINneBLEEEBRT AR

NMetal head stopper
SERREEDE

R Q)
@ Linkage rod(8) | & 2mm S
Approx 3imm x 2| Timm 5
Socket screw ERAMI3TMM X2 | §
BEEEMR RB (M3 10mm) x 1 =
Y
Q
@ ' 4
2 Linkage rod(8) | -
_ - Approx 39.5mm x 2
& WEEmIsmmx2 | | ! 0omm
A v [’-
Linkage rod(C) v
Approx 66mm x 2
2(C)366mm x 2 48mm 37mm
M1
3
¥
]
¥ N
Approx 145mm Apprp)g 145mm
P #145m . L ¥1d5m -
<< = < o
® ; ® \
AN | W)
\\
! N z
AN
f \ L K Flybar paddle
PEA

Fiybar paddle
£

Make sure !;ia%%‘; sides are equal in length.
ERETHEFEEENES -




60 @ NB3 %%%‘?\%f;%%gﬂ bl Apply a listle amount of T43 thread
- = S M3x20mm ' leck when fixing a metal parte.

REMHISBIARAIRTIBHD)

AT

r

Washer
BEEREg
/ ¢ 11.5x ¢ 18x0.8mm

Hex socket self tapping screw
@éﬁﬂﬁﬁ%liﬁéﬁiﬁax?mm)xs

Already assembled by Factory.{
- Before flying, please check if |
ﬁggg@ ?gg driVe GOAr | acrews are fnad ith alue. |
™ * 1707 Riigmend 8—XRGHE
RRBRBRESEIBERGES - |
® .- Main gear case
i

EHPYE

One-way bearing
R o 12x 0 18x18mm)x1

Hex socket self tapping screw

MR BERGH
T3x7mm

Washer

Autorotation tail drive gear
BEMFET 0 11.5% 0 18x0.8mm)xd = fiEas]

Apply grease

P T

180T

Socket collar screw ) tasaant
BIRA ARERHMI20mmx1 . - \ .
@ %P@%ﬁg"y bearing g%egév%ay bearing shaft
CRRE
o ¢ 12x ¢ 16x16mm @ 9% ¢ 12x34.55mm
M3 Nut Already assembled by factory,
\_aasasRiax please note to check again.

SREN  BRUETERES -

50HB007A]

-

Socket screw tsa:cpki‘;tgbs‘::f::; head self
BRP7BRHMSAOMm) XS | | e Specialty washer 3 AN B S TR M3 Washer
@ I MR O 0 3x¢ 8x2mm) x6  (T3x10mm)x 6 W3 T)( 0 3x 9 8x1mm) x 2
N I i :
. ; S Socket button head self tapping screw
688%?)?2%37;((%235 f 19x5mm)x 2 Socket screw Servemounting  _ Q\’ LETRSESRRM
BITER BARARM3x8mm) x 2 plate T2.6x6mm . .
‘ BRBREREK Metal main shaft clamp ring
@ DE "s EBEBETE
Bearing 680022
) Socket screw
M3 Speciaity washer TR (M2X6 8 68007 205
H3IFETKE S 0 3x 0:8x2mm) x 8 EIERPI7RAERHA(M2xGmm) x @ 10x¢ 19x5mm

Metal bearing block

P s\ EEEREEE
L N7 ) Canopy mounting bolt
_.~~ Frame mounting bolt X S "~ BEARBES
L BBEE 7 NS N o
,‘/ ,/( Q - 2 L= &
M3 Specialty washer /- < N Y
uEEEY e i AN ()
Socket screw. 9 3% o 8x2mm ot - T »
ol (o= tetd T P =5 1~ h@3 \fasher
- M3xBmm - P S@t\sc:ew Y Hgg aa 1mm
, C BErads S\ Socket biitton head oo
((?S\ \ L M2xEmen P ition o
A R N - @ self tapping screw [N
: . - AT BER, N
Socket button head @T3x10mm o
seif tapping screw 9
BT RERE N
T2.6x6mm N ) )
Q S N
8
Q
!
9
N °
Socket Button head™ o
self tapping?cr\e?’w
%%@ﬂﬁ%@lﬁ@%\
T3x10mm
‘M3 washer j\ &
HiEE 9
¢ 3x g 8ximm

sottomorscker | 50HZ011

, «
; ©
Bocket button head saif

tappi

==




Main frame assembly peint: | Wain shaft
First do not fully Highien the screws of main frames EH
and put three bearings through the main shaft to
check if the movemenis are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level iable top @ &_’_’—" HITEMER TR

(glass surface); please keep the smooth movements g D

on main shaft and level bottom bracket, then slowly @':H%' %3‘”

tighten the screws. This assembly can help for the L]
power and flight performance. I

Glass surface E3=2EE

]

= ! ,

g%gg%% . Main frame
EETEE

90, g0°

&, Apply a little amount of T43 thread
" lock when fixing a metal part. -
,R%ﬁ%ﬁ%ﬁ_!#ﬁ&@ﬁiﬂﬂﬁ%ﬁ) ;

[50HB007A]  [50HB007C]
® (o [

Socket screw Socket button head self M3 Specialty washer

BRA7UBRMMIxBmm) x 4 tapping screw M3 IR T (o 3x ¢ Bx2mm) x 8
FEHANEBRRH
{T3x8mm)x 8 .
Battery mount Vi3 Specialty washer Socket button head ing screw
BHEEE HIERIER] ¥EP§7@§£§% self tapping
© 3x 9 8x2mm T3mm

Socket screw
EERR AR

NMiotor mount
BEEEE

Sockst button head
self tapping screw
HERA RERER
T3xBmm

Socket screw
BHEATEREG

M3%6mm

Socket button head self tapping screw
LB AENES
T3xBrom

Gyro mount
feREEEE




Apply s Nttle smount of T42 thresd
lockwhen fidng a metaipars.
RRSNREBLEEREELGED

50HB007A [50HB007C]

1o |
S Washe
Bearing F6832Z Socket screw gg](gsxrg 5.5%0.3mm) x 2

FEB3ZI8A( ¢ 3x 0 7x3mm) x 2 EFR7EREAMIx6mm) x 2 @

© @ Socket screw
M4 Set screw ERRSEM2.5x8mm) x 1

Hdik S E(MAxdmm) x 1
Bearing MR9822 ST l
MROSZZF (o 5% 0 9x3mm) x 4 @ /.l l
CIE Control shaft collar glgéaéggilll link

Linkage ball A(M3x4) SBEREE(05% e 7X7Tmm) x 2
EREEA (M3x4) ( ¢ 4.75%8.68mm) x 8

Socket button head screw

Elevator ball link

\_ HEFRTERMM3xemm) x 2 ) FBREERE
Efevator arm
Socket screw R .
BT Socket button head screw
T B R LB ARG
M3x6mm
Bearing F68322Z XE‘Set screw
F6837 7883 M4x«3mm
¢ 3x ¢ 7x3mm

Socket button head screw
HETR BRI

M3x6mm

Linkage ball A(M3x4)
ERBEA (M3x4)

oATEBEBMM ) inage ball AGM3x4)

ERBAA (M3x4)
¢ 4.75x8.68mm
@)) Metal aileron lever Washer
' EEBECEHES fgws 5x0.3mm
Elevator lever

pagedud kit Socket screw
BERTERR
M3xBmm

Control shaft
R

»5x85mm

Bearing MR95ZZ
MRO5Z 28l

5% 6 9x3Imm
Control shaft collar
B
¢ 5% 7x7Tmm .
Washer Sontrotshaft collar  yinicage ball AWI3x4)
. T .
¢ 3% 5.5%0.3mm & ¢4, X

9

Socket screw

EIBEAT AR
M3x6mm




-, Bipply a liktls amount of T43 thredd
fock when fixing a metal part.
ERUNRSBE SRR BN

Socket screw
BHERIBEH(MIx12mm) x 4

.
A3 Set screw
HIEEER(M3dmm) X 4

© 0

M3 Nut
WAHEAERIE % 4

ﬂ

M3 Washer
M3ZE (o 3x o Bxtmm)x 4

S

i3 Washer

n3gET -
¢ 3x¢8x1imm

Landing skid

- e
Skid pipe end cap 200x60.25mm
HREBREE

M3 Set screw
HILERIRER
CA Landing skid nut M3xdmm

BZRnE

Sochet screw
TR ERS
M3x12mm

Vi3 Set screw

. . H3LEISERA
~. N ~ ~ M3xd4mm \G

M3 Washer
nEmg
3% 8x1mm

Antenna pipe
RiRE
2% ¢ 4x500mm

Socket screw
Landing skid nut BEATEER

HzemE M3x12mm ’ ’
50HTO001
Sl;!? pipe - . CA
e omn >

Skid pipe end cap
HRBEREE

Recommend sanding the marked position as below illustration with a waterproof
abrasive paper(#800-1000) to avoid the wires of electric parts to be cut.
RERTHERETR - TEEF00-1000KDEIE  IHLESVHTRBIE -

Waterproof abrasive paper
KB




| 50HZ011 | |50HB007A|
(® (e (o

Linkage ball A(M2x3.5) Socket bution head self
FREAA (H2x3.5) (94.75%8.18mm) x 4 tapping screw

HERANBEERR(T2.6x8mm) x4

A i Socket but d
Socket bution head self Linkage ball A(M2x3.5) et button hea

EREEA (H2x3.5) self tapping screw
tapping screw ©4.75x8,18mm

FEFEANBERRSR

LERANAERARTIX14mm) x 4 T2.6x14mm _

© (o

Servo
Socket button head self

BiRE
tapping screw Elevator servo mount
HATARSAE I RM(T2.6x14mm) x 4 AEREBRBE

© i

M2 Nut
H24RIE x4 J
\.

3K CF servo plate
KEuERasy

3K CF servo plate
KRR BB RS

Socket button head self
tapping screw

. ZEFANTBERGSR
T3X14mm

Servo horn
BRBEARK

Socket button head

self tapping screw

FEARNBENRM
T2.6x8mm

o
((\

iz




Linkage rod(E)
Approx 48mm x 2
EIR(E)H4Omm x 2

)

32mm

|z
Linkage rod(F)
Approx 70mm x 2
SBAR(F)HI70mm x 2
50mm
41mm

| 50HZ009 |

50HZ011

|©

e = e

A

Socket b%ton head
self tapping screw

&
1.
&
)
e A
p M mm /
- E £ @m 7
JES | ES | o) Mo /]
185 | 83 //
RIS B-5 .
g3 T ge N
OEE OE} ~ ﬂ/ /o /
wad wd % ™ y
> . w)
(o] g [« 7
2 £ : /
e N = HA\ /
. Pmm EaE £ / \
: ° =_ =
. g B35 E © \
w% Mﬁm .Mm \\I!«\
LE ogd S /
™
o¥ M(H o & < /
x cES  0E 2 /
M it e Zw /
uams] ) . mwﬁ =

Linkage ball A(M2x23.5)
@
/
Ball link
ERE x 12

BRIFA (M2x3.5) (9 4.75%8.18mm) x 2

EBEABEFEH(TH14mm) x 4

M2 Nut

Socket button head self
tapping screw
WeiRed x 2

Ve
.




| 50HT012 |
( (Jrory

Socket buiton head seff

tapping screw
=BT BENEHA(T28mm) x 2

Bearing 88422
@ 68472893
¢ 4% 0 9x4mm

Bearing 68422
584778 F s 4x o 9xammy x 2

@ U Tail boom mount(L)

Bearing 670122 EEE=RE®
\_B701 2750 (o 12x 0 18x4mm) x 2

Front drive gear assembly
REnsaus

Tail boom mouni(R)

REBRE®D)
Front umbrelia gear

[Ee b Eaats
$21.2x33.6mm

Bearing 670122
67012788 %
¢ 12x¢ 18x4mm

Umbrella gear case(R)
BEEETE
» 15.5x¢ 19x52.5mm

i S~

[mady assembled by Factory.
Before flying, please check if
the screws are fixed with glue,
FRAZ2HR  F—XRITHE
| ARERNESC LBER D -

Umbrella gear case(l)
DEUTETE
©15.5x ¢ 19x52.5mm

| 600NT2A |

(@ (m ©

Socket button head screw  Socket screw
HETRABRMMIXEmm) x 6 BRI ER(M3x10mm) x 2

: Apply a little amount of T43 thread
’ lock when fixing a metal par. o

L BRIRR BN EERERIR LD
—

©

Socket screw
BT ERRHH(MIx8mm) x 1

O I [

BFEA7 A MM2Emm) x 2 M3 Specialty washer Bearing MR10522
. MK E (0 3x 9 Bx2mm) x 2 HR1052788 (0 5x ¢ 10x5mm) x 2

Socket button head screw
AWM BERMN
M3xBmm

Socket screw

BEANERM
M2x5mm

Socket screw
BEANARH

M3x8mm

Metal tail unit
SHRNBESE

® 18x $23.6x53mm Metal plate (R)
EHENEES AR
39.5x25x5mm

Control arm mounting bolt
HBRRNSEEE

. 15x7x11.6mm
Socket screw

BENABGS
M3x10mm

Tail rotor shaft assembly
HEREaY

M3 Speciaity washer
HIFBRER
3 3% 0 8x2mm

Aluminum bolt
EARGEEES

Socket button head screw ©4.98x24mm
EBFEANEBH

M3x8mm

Metal plate (L)
LHERBEENE
39.5x25x9.3mm

3K CF Verlical stabilizer
Kupmnmy

14




[ 600NT2C |

[ 600NT2I |

)
M4 Set screw
\_ MUERRE(MAxdmm) x 1

N

Aim tail rotor hub at the concave of tall rotor shaft and fix it,
please apply a little glue on the set screw.

EERTR SR ANOUIRE S - SEERIRERM IR -

Collar :
RRHEREERRS b
Washer : = Contn:ol link
fgﬂx $4.8x0.3mm Baa}g ng %%g(der AR
Bt . SR HRE R
@ Collar E Collar B Coliar A
EiEREEeES REEAEA
BREENEESRD $2X ¢ 3x3mm © 2% ¢ 3xdmm
Linkage ball A(T2.6x3.5)
FREEA(12.6x3.5)
¢ 4.75x8.18mm
N Collar screw
S pEg
) Bearing MR6322 mm
HRE3ZZEAZ
Tail rotor conirol arm 3% ¢ 6x2.5mm
=l e

Collar

ERARHBEE

»3x¢4.9x5mm

Washer
Linkage ball A(T2.6x3.5) Z8
BREFAA(T2.6%3.5) ¢ 3% ¢ 4.8x0.3mm

¢ 4.75%8.18mm

i; &C?EUT%H i

)

~ .
© (e ®
Linkage ball A(T2.643.5) Collay screw
BERSASHMIMBmmM) % 2 SREALT2.6%3.5) (0 4.7548.18mm) x 1 %g&ﬁ«%(mxﬁmﬁ 4
@ - Collar A
Sockst coller screw ZERRBEAo 2o 3xdmm) x 2
BEARBEGEMIxI5mm) x 1 @) ]
Collar B
EEEFNEL (o 2o I3mm) x 2
Washer
Thrust bearl BE 0 3x04.8x0.3mm) x 2
rust searing Linkage ball A(T2.6x3.5)
LR 0 5x o 10xdmm) x 2 IREEA(T2.6%3.5)( 9 4.75x8.18mm) x 1
Bearing MRE3ZZ
MRE3ZZEE (¢ 3x o Bx2.5mm)x 2
Bearing MR1062Z D Bearing MR1062Z
HRIO5778%( © 5% o 10x4mm) x 2 f HR10677%87x( ¢ 6x o 10x3mm) x 2
Collar g
RIHSHREE o 30 4 95mm) x 1 O T
Washer Slide shaft
FEF( ¢ 3% ¢ 8x0.6mm) x 2 BaE

Collar
\ BRtANEESnS ]

_/

Collar screw
IR
M2x8mm

Metal T type arm
SERREHETIE

Bearing MR106ZZ
MR106ZZ%08k
¢ 6x ¢ 10x3mm

Socket collar screw
ﬁﬁmﬁ%iﬁﬁ&x%

3x15mm

o Fisal

When a ball to a plastic part, p!l
CA glue and tighten it firmiy, but not over tightened, or they will strip.

note to use a little

Apply a Hitte amount of T43 thread
cckwhenlizingametalpart.
ﬁ%é‘i%ﬁ@%ﬁ?%@@ﬁﬁfﬁ @ap

Socket screw

EENNARA
M3x8mm

Washer

Z8
¢ 3% ¢ 8x0.8mm

Thrust bearing
> 1R

& 5x ¢ 10x4mm

AFR

I

Smailer 1D
[0 FERX
Thitist basing (LR

Tail rotor holder
FRNERTEE

Bearing MR105822
' MR105ZZ803
1 ¢ 5x ¢ 10xd4mm

Tail rotor hub
BRlEETRIE
¢ 10x39.6mm

M4 Set screw

HALETRERES
M4x4mm

Tail rotor holder
ERIESARE

BRI BB EEUETE - SR BOPUBRENNEEY - MARET
SESRIRS -

After complete the tail rotor assembly, please check if it rotates smoothiy.
(if not, please properly adjust the part gap.)
ENRBEEERRYBREENENEBEEUWET B EEEZRLED

o




Alrsady assembled by factory,
please note to check again.
Sl - BhsveeEm . | M3 Washer

@ 3% 8ximm

Rudder servo mount
ZERBEES

M3 Nut
N3l 85 eR4E

P Socket collar screw M3 Rt
: BREA7TBUERHMIx20mm) x 2 HIRsEERE x2
4‘/—‘
P Rudder servo bracket
b Socket button head P BREREe
X ;%;fﬁfjé’g‘g;éﬁw““’ When assembling inte the tail boom, please
"""" T3x12mm apply some oil on the surface, to make it smooth

Socket collar screw
Torque tube

i 4 during the assembling and keep it vertical with BN ARESS
Bpame Socket screw | e torque tube for smooth rotation. M3Q0mm
- -7 - EEAraEs | | DARENE  SRRURSY  LEETERARS DGR
Socket screw P . M3xtamm BURBEREE  IEaslEg -
FEANARSs .
M3x8mm Pl

.~ Tail control guide ~. 3K CF Tall blade
7 ERueEER M3 Specialty washer ™. KEEEIER

HIFREY

3K CF Horizontal stabilizer
KBHEKTHE

Tail boﬁm\brace
BERER

.
2) ‘\‘.
Before assembling, please\ wrap the tail boom
with a scotch tape (Thickness 0.63~0.05mm)
to avoid the mount slipping. >
%ggéﬁ%@iﬁ%ﬁﬁ(ﬂ.m@%ﬂm@ DHEER  anitEe
EEaa) - L~

e
-

. o
-
; :{222 -~ Ball link . -
[ ~ ks 3K CF Vertical stabilizer
! . Eem I

Taiil boom
e
35N tletal stabilizer

mount (Lower)
EEKPHRETET)

Tail boom brace end
EXEMER

BN BRs

Tail boom brace end
M3x8mm

Eseigatimm

%g;g%cxany washer Rudder control rod
®3X ¢ 8x2mm Rieslaig

[50HT003 | e

Tip to fix the torque tube RUNURETUZNR

Please apply some CA glue to fix MR148 bearing on the torque tube, avoid CA glue from the dust
or may cause the bearing stuck. When assembling into the tail boom, please apply some oil and
Socket button head self use the attached PVC packing tube to press the bearing’holder of the torque tube into the tait
tapping screw o ally, ® L EOPBETORARER - 5
¥ 7% BUDBCAEHRI S KE R BEEHH - + BRECASEIH BEMSBHEERE  BAREBNE - ERDRIBBNARKY
s L Al LEE UL E e CH L R S e T

. ' . Attached PVC packing tube

Tail boom Qil. Neutral point AMPICT R G

; e =] of torque tube Torque tube

. : > I
M3 Washer 625mm \ ca %f@ﬁ)iﬁm i & <: ’ EY-E
HIEE( ¢ 3x ¢ 8x1mm) x 2 7 ; .
e W— L N 2
(50HT012A e e
- A EmaR / l ;
T Tube end
Tibe front Bearing MR148Z2 =i
HR148778% —>E‘<—— 3 tube bearing hold
Socket screw 8xo 14x4mm %e;(é.iggmg 5~7cm @O[égﬂl;ge&% earing holder
HEARTARIMIEGmm) x 4 FHRIITA # 14x0.20.7x13mm

M3 Nut
MISRARRYE x 4

[600NT2JA|

Socket screw
BRATBEHMIx14mm) x 2

Socket screw

Apply g litile amount of T43 thread

toek when fixing a metal part
SAMRnErEEREE 4

16




50HT012A

Socket button head screw
EBEASEHMIEmm) x 1

TS
Socket button head self

tapping screw
HBRAASBEEEBHR(TIXI2mm) x 12

I

Vi3 Specialty washer
MIEERZE 8l 0 3x 0 8x2mm) x 12

Socket button head

self tapping screw
HFERRNABRMA
T3x12mm

50HT008 |

. Enply o littie amount of T45 thread
lock when fizing a matal part.

Socket button head self
tapping screw
EEERNNEERER
(T3x14mm)x 2 U

M3 Washer

L HIZ T o3xo8xTmm)x2

RARERSEHBERERT GSD

Please assemble the F linkage rods inside
the servo horns to avoid any interference

caused by the canopy.
FERBEREBRENNRRDIFSTUARRE

M3 Specialty washer

Socket button head self tapping screw
LERARNNABBRM
T3x12mm

Socket button head

self tapping screw
LERANASHRH
T3x14mm

M3 Washer
s

over tightensd, or they will sirip.

¢ 3x ¢ 8x1mm
HigmEy
¢ 3% ¢ 8x2mm o e e e o —e o
1 :
1 i
: )
H 1
' :
H 1
H :
H :
h 1
H '
} :
' :
i '
H :
H '
H '
' :
' i
: :
H :
' 2 ¥
' :
' - % '
{ L :
' ;
1 i 4
H !
i) 7 i
H h
: :
H e h
: LA Socket button head screw :
: ERAANBRR :
H M3x5mm .
H h
: ‘, _ Tail boom fixing screw ;
: 5 o 28 24 i
) i - BEBESRS :
: W |
' :
H |
e e o ¢ e < w2 2
When tightening a screw (o a plesiic pas, pf it firmly, but not

BRE N BREERUTE  BERBRE

17




1T When tightening the main blade fixing screw, ploase tighten It firmly,
L %@@ gﬁ EE . ! but not over tighten, or it may cause the damage of main blade holder
—— and resuit in danger.
ARTMAKMATISTRRENT » BARTREBMTNEREEN » REEADE -

© [——

Socket collar screw
BB BB ERR(M3x20mm)x1

M2 Nut
H3mERRET

St

a:

Socket collar screw

RN ARESR
M4x27mm

50HH008
©

N4 Set screw
HAIEBER SR (MAxdmm)x2

MaBHEReREE 600 Blade

600= fE 22

[ 50HZ009 |

O ¢ L
Linkage rod(D)

B2(D) ¢ 1.96x39.5mm x 2 J

Y |

Ball link
EEE x4 . Socket screw

EIERT BES Lock collar
M3x10mm FTHEER

EOMZ019 — o 10x6 15x7mm |
CS0E0AZ |

50HZo0oA] h
|
|
|
l
l

Linkage rod(D)

Approx 60.5mm X 2 | 39.5mm 31.5mm
SER(D)#160.5mm x 2
@ II M3 Washes
MG
Socket screw ¢ 3% 8xTmm

BRI ARI(M3x10mm) x 2

) |

M3 Washer
M3ZET( ¢ 3x ¢ Bx1mm) x 2

s e

A M4 Set screw
MALE R
Madxdmm

Main drive gear set
FeEEE

Socket collar screw
BHEA ARERN
M3x20mm

HIBEERE

Motor pinion gear 14T
MIREES

L Ny
N4 Set s%rew Ny
; HA LSRR ;
: %%m .. / Mdx4mm :
1220kV - When fixing the screw of pinion gear, please alm at  §
: AN the fixing point on motor shaft.

AOEERMETS - B ES L NEEE - ;::;

Operating Voltage/ SR B8 :
DC 22.2V 65 4000~5000mAh/16C Li-poly Battery |




- -
_ . - @ 7
ANUGN smem {5 ¢
N / ¥ /M@E//
Rudder control rod //
AR //
¢ 1.96x563mm
Tail servo
Efeoisss
Receiver
i
] —))
‘HITEC : FUTABA BCH _.enm?@_. EE.E IR 7CH recelver wiring
HITEC.FUTABA BCHE SR El R 7CHENE R ER
Aileron ; st ] _ W-_:oz_m
Ok dard t for bo version 3
va /8% M%%ﬁ%m&& Q.ﬂ
Elevator Aileron =) S
gt /7 , zoan o Cha
CH2 _H“ 6 channel CH2 ct me
J receiver CHB
Throttle —a Elevator ST st
P9 S B8/ FHERE 00 = Aux 2
CH3 CH3 g : 7 channet
Rudder Rudder reeeler e
phastyiy phimay TOMERIEEE
Cha Chia (7
Pitch Pitch
@6 \ e \

Voltage step down for tail servo 5.1 volts.
SRERARAS. IVERREES

6-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at 2 minimum: Throtile, Rudder,
Elevator, Aileron, and especially Pitch(CH6) and Gyro(CH5) controls.

FAEEATEINEE L RSDIE A T-REGEINE SAINTSBE SR » (23 HBPS ~ SO - AR -
BIRSERDIEN  MILSEEERESRARRIGRE CH) 8E0e CH) -

Voltage step down for tall serve 8.1 volts,
EIRERERES. VBB ER

7-Channel Receiver is adequate for the requirements of the T-REX hell.
You will need the following channels at a minimum: Throttle, Ruddey,
Elevator, Alleron, and especially Pitch{AUX 1)and Gyro(AUX 2) controls.

EWEQD NS D R DR T-REGE DT RANGIImE MR - BT IEPY - JSENT - i%@c
EIRSEREIEN I ERRRE %@%ﬁ%ﬁﬁwﬁﬁ CAUX 20 B (AUX D)

9

7



S0HZ005

Fibergiass Canopy
MERER 1

S0HZ005

Canopy nut
BRAASBEx2

Antenna pipe
RIRE

Linkage rod(B)

Approx 39.5mmx 2
BH2(B)#139.5mm x 2

YT =T 0)

19mm '

10.5mm

Linkage rod(D)
Approx 60.5mm x 2
HiI2(D)U60.5mm x 2

39.5mm

e e ——

31.5mm

Linkage rod(E)
Approx 49mm x 2
SEAR(E)HI49mm x 2

32mm

Rudder control rod

Linkage rod(A)
Approx 31tmm x 2
SEAR(AI3 IMm x 2

+ J4mm

2mm

Linkage rod(C)
Approx 66mm x 2
{EIR(C)66mm x 2

48mm

Linkage rod(F)
Approx 70mm x 4
SER(F)T0mm x 4

. 50mm

@EE%@*———————-———{
= ! ]

41mm




To set this oplion is to turn on the transmitter and connect to BEC power.

WHRER SNSRI - FLACERRTETRE -

IR Transmitier/Servo
IREREHEERERR

Alleron:CHZ || BitchiCHE
BIF:CH2 CEREECHD -

Pitch:CHB|' Aileron:CHE >
RBE0HD | BB

Elevaton:CH3
FHERD:CH

Paositions of CH2 -~ CHE are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throtile stick (pitch) upward. If one swashplate
servo (or iwo servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward, If three servo
move downward, adjust the trave! value (+-) of SWASH CHGE on
the transmitter to make them move upward. When the actions
of Alieron and Elevator are opposite, adjust travel values of
SWASH CH2 and CH3.

CH2 ~ CHOTI LI IRECE » IREESE (& ﬁ}%%%ﬁ%ﬁEBQCCPM 120+
FAE) %%83?‘3?%& Pitch & it » E+ZRERSEE] {@m

T T o0 - SRR BU&@&EEQ(REV)@ﬁEE%EL Z3EEE
SEEETBE §§§ 2228 SHAS| SESNIERE - @ER
%&gg%g%@ ' Emﬁémﬁﬁl){'ﬁ?@ﬁ&a ' ﬂﬁé@% SWASH CH2 ~ CH3
1732 8-

FUTABA/MITEC Transmitter/Servo
FUTABA/HITECIBIRER Al R (EIRAE MR

Aileron:CH1| ! Pitch:CHE
BIRCCHL | REEiCHo |

.............

Pitch:CHB | + Alleron:CH1:
REB:CHo_|: BUB:CHL

Elevator:CH2
FHEAR:CH2

Positions of CH1 - CHE are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CHG on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
SWASH CH1 and CH2.

CH ~ CHoTOI B fRECE - HRE é%fé GER B8 B HSCCPM 120-!‘
FRER) 38 HHF‘%%’F?- (Pitch) i » E-FROIERT HEE
T TEHRE Bﬁ]ﬁ@&ﬁﬁﬂ (REVH) ERRaEL 63{@03&

ZEiaT o ‘gamaes HEENERE . Ba
SPRe Th Deh i ene BEREENE RO,

9 ADIUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING PRANSHGIZITSE  ALIGIE

fIRZBIERE -

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMIX) mode on the transmitier, then set the
gain switch on the transmititer and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC power to work on tail neutral setting. Note: When turn on BEC power, please do not touch tail rudder stick
and the helicopter. Then wait for 3 seconds, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correctly fixed about in the middle of the travel of tail rotor shaft for standard neutral setting.

B‘Bﬁ‘éﬂ%%% @aﬁ%%%m"ﬁﬂb@?fﬁ ﬁ%é%ﬁ%‘%mﬂ %?f%&méﬁﬁ%ﬁ?ﬁ@&]m?"@“ﬁ’iﬂfﬂw?r?ié?ib%gj:aﬂ@Pﬁﬂﬁaéﬁiﬁmﬁﬁfﬂé‘%m@‘ﬁ =

B8 /0% Zrh - e Ee KR E FRECEWE R - Blo]

EITREPITE6E

BIRF A7 B EE RN B RS

&
{%3?)13‘85‘&?%%Eé%ﬂﬁﬁ%%é@%ﬂﬂ&%ﬁﬂﬁigo ErRPtHEHALREREEBOENCHUE  MIRRERPUNRE -

[ TAIL NEUTRAL SETTING EDIIHRE |
After setting Head Lock mode, correct setting position of tail servo and tail

position, please adjust the length of rudder control rod to trim.

JERERERRARBHEE PILCNEREIERBELTE - BE PitchiZRERED
BadARRR RSN REREL -

Middie tail

pitch assemhlj
BPILChZRIEED

1

piich assembly is as photo. If the tail pitch assembly is not at the neutral

.the gyro 10"REVERSE".

| HEAD LOCK DIRECTION SETTING OF GYRO [0S T 0T

To check the head lock direction of gyro is to move the tail
counterclockwise and the tail servo horn wili be trimmed
cloclawise. If it trims in the reverse direction, please switch

RREFAESOER  SFERHNSEEDN  BZORBEMBIAKEE
B ROBFURRKBL HERD HBELE -

Tail moving direction

EHEASD Trim direction for
tall servo hom.
2@%&’%&%&5&‘3\

(@)

i/

i




GENERAL FLIGHT —@fi5iast

+10° GENERAL FLIGHT
H —B/RFER Plﬂcrési Pm.iakn ,Gear 14T
Throtile Bitch Current(approx.) | RPM(approx.)
@ R B J|EGE
5 mf&?h Séeed +107 524 2130
4 85%
5 65%Hovering o
Stick position at high/Throttle100%/Pitch+10 3 et +S 18a 1640
BIRER/BPII00%/Pitch+10 "
2 40%
. 7
J .\‘_‘_\_‘: i 0% tc:\ésgeed ";9 o 0
+5 [ ~
100% .
50 85% /
65%
1/’_ &
=5
5 (O
i BT
Stick position at Hovering/T hrottle 65%~70%/ Pitch+5
EIFER/BPI65%-70%/Pitch+5 i i i ;
i ! ! !
1 2 3 4 5
Throttle Curve(Hovering Fight)
FRMRTIUBPIR
Pitch and Rotation Speed . PitchiRESERRER
TIP:It is recommended to use a lower pitch
. setting when using higher RPM\Head speed.
Sicn ——y ﬁh e Ot r?o” e This will allow for better power.
icx position at low/Throtlle 0%/Pitch0~- EREE: Qﬂ%@ﬁﬁ@?@@%ééﬂ NEH
ISR/ HPI0%/ Pitch0--7 JBRHIE Pitch - FOATSEIE R AR -
3D FLIGHT 3j$EmimEst | IDLE 1:SPORT FLIGHT | Mefor Pinion Gear:14T
o Throttle Pitch Current(approx.} | RPM(approx.)
N ;BP9 IREE B (D BE G
+10 [ 5 100% +10° 52A 2130
4 75%
3 70% +5° 21A 1780
2 75%
1 80% -5 21A 1880
c 5%
Stick position at high/T! hrotue100°//P|tch+1O
ERER/HPI100%/Pitch+10°
| | [ |
1 2 3 4 5
Throttle Curve(Simple Aerobatic Flight)
PORTEIHPIENR
I IDLE 2:3D FUGHﬁ Moét;;ipmmn Gear:14T
Stick position at middle/Throttle 85%/P|tch o Throttle Pitch Current(approx.} | RPW{(approx.)
BAROIE/BPBSY/Piteh O Pt REE EAe) ZE
—~ ’100 5 +10° 524 2130
o i 3 85;&%"'9 o 288 2180
2 100% Ml;dbd(e o ‘ 32.54 2320
1 retr -10° 524 2130
J J ] 106%3“&;;;'\; ///,/
RN = 85%! - T g
le 100//Pﬂch 10 i
1.Pitch range: Approx 27 degrees.
2.1 the pitch Is set too high, B will result in shorter fight duration
and poor motor perfermance,
i 3.Setling the throttle to provide a higher speed is preferable to
increasing the pxi‘ch ‘ié}ﬁ high. H L .
) i 3 4 5

otile Curve(3D Flight)
Z 55 g

22




SPECIFICATION i

Model Continuous Current Peak Current Dimension Weight
e Y ®E RYT 25
RCE-BL100OG 100A 1354 72x28x14mm 69g

i. Good temperature situation for working at the maximum

current WIRING ILLUSTRATIONIEB TS
2. Supporting motor types: 2 ~ 10 pole in/outrunner

brushless motors. Brushless l\netor<§ed
3. Supporting maximum RPM: 2 pole — 190,000 rpm ; m— Blue . .

6 pole — 630,000 rpm. Black Throttle Signal
4. Input voltage: 5.5V ~ 25.2V(2~6S Li-Po) ' s

NOTE: 1. When setting to the Quick throttle response
speed, the accelerative peak current will increase.
2. Not including BEC output. User need to provide the

power for receiver and servo.

| BEEASRBTHEHAREBERT -

2. ZESEUN. TREFEC ANETRIREISEE -

3. ZEREEE: Ti8-160.000rpm: 7X@—63,000rpm -+

A HABRR:5.5V-25.2Y $2&2-6cells)

EE . RERSHNREEER  NEENERSHIEABY -
2 MEBECEHY - BRI RHBENEBRARSEER -

FUNCTIONS Es4

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are
recommended to use low timing, while 6 or more poles should use Mid timing. High timing gives more power at the
expense of efficiency. Always check the current draw after changing the timing in order to prevent overloading of battery.

3. Battery Protection Option- 2 seitings that include Li-ion, Li-poly High/Low cutoff vbltage protection.

The default setting is high cutoff voltage protection(suitable for hovering and general flight). CPU will automatically
determine cell number of input Lithium battery (7.4~25.2V). This option will prevent over-discharge of the battery.

The following reference is the guideline for setting the Battery Protection option.’

3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single celi drops to 3. 2V the first step of battery
protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare
landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will be engaged resulting
in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged volitage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.6V

Second step protection: 3.0V x 3cell= 9.0V

When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 8.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cuioff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)

Note 1: Second step of batiery protection only works when Aircraft mode is setiing to the option 4-1.

NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4, Aircraft Option: 3 seitings that include Normal Airplane / Helicopter 1 / Helicopter 2.

Normal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1
Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response speed: 3 seitings that include standard/ Medium/ Quick throitle response speed.

The default setting is "quick speed”. Use this opiion to adjust the setting according to flight character. For example,
setting at Medium or Quick speed for 3D and powerful Hlight to make the power response more quickly, but note the
accelerative peak current and power expense will increase.

6. Thermal Protection: When the ESC temperature reaches 80 C for any reason, it will engage the battery protection
circuit, reducing power o the ESC. We recommend mounting the ESC in a location with adeguate alr flow and
ventilation.

7. Safe Power On Alarm: When the operator turns on the ESC, it will automatically detect the transmitier signal, The ESC
will emit a confirmation tone and enter normal operation mode if the throtile is set to the lowest position. If the throtlle
position Is at full throttle, it will begin to enter Setup Mode. f the throtile is in any other position, the ESC will emit an
alarm and not enier into user mode for safety precautions.




8. Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable
the Alrcraft Locator Option. The Alrcraft Locator Option is engaged by turning off the transmitter. When the ESC does
not receive a signal from the transmitier for 30 seconds, it will start to send an alarm to the motor. The sound of the
alarm will aid the pilot to locate the aircrafi. This option will not work with a PCM receiver that has SAVE function
enabled, or with low noise resistant PPM receivers.

| RERR ZREBESHENE / EHRE / 2388

EREE CHREEOREER /I DER / BER
REHERIRTRURSNBHUIEBARE - CRERFISE-REBDCER  SRLTEERRES  UNEARTATES - NEMUI-ERRISE—R
ERETER SELREERES  UHERRELEER - AMEBCRERT ISR B BBEMES - YETHREEES -

. EBNREEERE T mEESA U-lon - Li-Po S EBRE/ES I SRRE
CERTERSYLBREE CISERR-RRTER  HIESTEDHUTHEAETHMce 1M (7.4-25.25V) » HEHEPHSERTHINBRE L
BREANZEBBEMENEHAR  UTRREERER
3-1 Li-lon/Li-PorS @il BAHREE « M58 ece | BEE3. 2V » BUSENE—BRIRE  BI BRI - IEEF RS ERSHPI) » BT
MEHce 1 EBHERBEN]. (VERIEEDE " ERRE  T2REBNEE GHLBE4- 1R —aReEst ‘FZ‘%%@D%”%&&@

B:LA—BERLL 1V 3ceNBB Mo RHEME] 1VIEETHRRERENZ.6V - (HEAZEPUZT S B ER3Cce1 158

E—IEERE3.2Vx3ce11=0.6V B TEERRE 3.0Vx3cel1=0.0V BEBMESI0.6VE - BN S RBEDET - é@[ﬁ%%ﬂg.OVHﬁU%ﬁﬁﬁ%ﬂ@m%ﬁ
3-2 Li-Ton/Li-Polp&i L BRIRTE E3-1T0EEER08 » [B8ce 1 BEHED3.OVES g@@% FEERIRTE » Hce 1 BREER. VIS BIE _BERRE & -
ERDCVSEEERRTRE - SYETERMEE - ;

4. RBESNRE —RTVREN R —RRBER ERBER/ EERIEN2 . .
BERR—-RREIB M - BRER—BRBEN - TARESHNTRIZIERHEN - SEEBDDE  NESBER2: EEEZERGovener Mode
ERINEE -

5 HPIRERERR: = ERIEDRITE/ DE/(RR
BBREER RRBPINEER - ILBRREERSKABNRTHERIEEEMNAE - MR EEAZINIESBRITHETRESDEIRE »
BNREBENRE - B BFFERSHPFIRERER  NIEEASHEEERTERAMWER -

6. RERE ERPEAFRIPANANTEANGLEERE LFAE 0CH  SRSBRERE  MEDHBTHDE » SR EBERERNERY
MUE » WHEIREFREARIADLEER  DUENTBOREWER -

7 BRBRERENE SERSHSTRTIRE +’%§§§1}{EJEJ§Q%%Z§QE URBEEAPVREREES - DFRBRESHERBEARTER - 5F
BAERY  QNEEEREYIREE -

8. BHENE: ERBEEEREBEEMBBENE - fi%ﬁjﬂgéﬁjﬁﬁ%ﬁ EERRRBUICRBBNEER - %‘ﬂ%ﬁ THREFEBHETEE
BARIZELL - LEINRENEMRMRBRET SAVE D82 PCH HBUTHE » SUMEEEAIES PPH SIS -

SETUP MODE izt

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer to the user manual of
your radio system. The second step is to connect the 3 power-out signal pins to the brushiess motor.

Before you turn on the transmitier, please adjusi the throttle stick to the maximum full throttie position. Proceed to
connect the battery to the ESC. You will hear confirmation sounds as soon as you enter the SETUP MODE. Please
refer the attached flow chart for detalils.

2. Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery
Protection, Aircraft, Throttle Response Speed and BEC output voltage. Every setting has three options. Simply place
the throttle stick in the highest, middle, and lowest positions for each setting. For example, first brake setting (Hard):
move the stick to the highest position. Then timing setting (mid): move the throttle stick in the middle position.

LEAREER RS RBNS MY Channel &1 » AEIZEBERARESETCERRARERAEMN  SECTIESNREENER 18587 hPI2RH
?ggiﬁgﬁ CEREEPIRE - FHERFRTR  BRTEEETEE  EARTERE  SEFENEERNZRETES - sassgERiaEan

2. WEENDZAE RTEERNASERERT ) PHRNE SR  ThREE - ﬂ%&%ﬁﬁ HPIREERE  HENEESZERECERR - RE=E
NG—BEREPSS=HRHRE > FERELVHPIER 2L - b TUBRRTHREE
IO REWES - BFIEERESS  RTEAIKE  EANEBEARTE BﬂFﬁ%TE?%ECﬂF‘a? RISSERPES -

Throttle position Low Middie High
Miode [e]
BEER BrEn . P 5
Brake @Brake disabled(1-1) Soft brake(1-2) Hard brake(1-3)
HERE EHE(-D RELE(1-D 29 (]-3)
Electronic Timing Low-timing(2-1)] @Mid-timing(2-2) High-timing(2-3)
EERE EERQ-D DERQ-2 SEE QY
Battery Protection SHigh cutoff voltage protection(3-1)| Middle cutoff voltage protection(3-2) o
THREEEORE SEULEEREGD CEIBRREGD
Aircraft Normal Airpane/Glider(4-1) | @Helicopter 1 (Soft Start)(4-2) | Helicopter 2 (Soft Start+ Governor Mode)(4-3)
RgEnE —BEREG | BEE 4D BAEEN] GEEDUE -2 BAEET (B8 Govener MoosERINE (4-3)
Throttle response speed Standard(5-1) Medium speed(5-2) ©Quick speed(5-3)
BREREREERE EEG-D P& (5-2) RR (5-3)
Note: * @” default setting Chart A

SETUP INSTRUCTION fisErREs:

Ensure the throttle stick to the Connect battery power to ESC Setting Status Beeps

lowest position. DRGEIBE BEEEER FEFRENEERR

%%Eé% on ‘ggg%sé‘g’g% % First mode sound (Brake)

AL L : Second mode sound (Timing)
BEEABREBEER N By N Third mode sound (Battery protection)

o Power on sound Fourth mode sound (Aircraft)

hrottle response speed)

"
N Na)  Transmitter

o0

24




SETUP INSTRUCTION prisiistin e 8 8 RTRG

First mode sound Brake Status | | Second mode sound Electronic Third mode sound Battery Fourth mode sound Alrcraft Status Fifth mode sound Throtile
F-2E8 RERRREER Timing Status protection Status FOAEE REENRRRERET response spead status
Z_ERT LRRERBER BZOBE TLRENERTIR FLEUEE BPREERERBER
= Brake disabled =Low timing = Normal atrplane/Glider =Standard
D Emm & (appy to 2 pote invunnr motors) o = Il cutoft votage D Bmareae D lmE
=EERESANETED =EIULBRSE
b ) =Softbake Ny =Mid tming J\ = i ?) l) =Helicepter 1 (Soft star) 5 eb "Mﬁcﬁuﬂ spoed
o 4 = mmma & Jd7 (apaly to & pole infouts unner motors) &' = widdle cutofl voitage =AKRANEBRD ¢
=GR ESHRANEGTRD protection Helicopter 2 auick speed
= =gk 3 ) =He! & =Quick |
A v > DD :Sgg*;l?gn:ggh power outpu) furamas DD s start + Gavarmar Mode) >D D es
%ﬁé&*\ﬁ%ﬁ:’(“}%@ffﬁ?ﬁﬁ

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS Rissizt 0 5mRneg

Normal Airplane/Glider Mode (Option 4-1):
This option is applied to general airplanes and gliders.
Helicopter 1 Mode (Option 4-2):
This option provides a soft start feature and is applied to Helicopters for Normal, idie Up 1, or Idie Up 2 modes.
Please note that the sensitivity of the gyro should be set lower when flying in Idie Up 1 or Idle Up 2 modes if tail hunting
(wag) occurs due to higher rotor speed.
Helicopter 2 Mode (Option 4-3):

This option supports soft start as well as Governor Mode features and is applied to Helicopters for idie Up 1 and ldle
Up 2 modes(not suitable for Normal Flight Mode). When Governor Mode is in use, the throttle should be set between
75% and 85%. Again if tail wag occurs, lower the sensitivity of the gyro to eliminate the hunting effect. The Governor
Mode may not work properly in cases of insuificient rotor speed (due to improper gear ratio), poor battery discharge
capability, and improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper
adjustments have been done when using Governor Mode.

—RREBE CREA-D ERR—BRE R B M -

EEHE GRIE-2)  REESEINEE - SEEMRNormal

8 WHERIERENBEREIBIBIE -
BRI GRIF4-3) : EBESEE RGovener ModeTERINEE - EAMRId el ~ [d1e2ERARITER CRESNorma RITER TRA) » SBIBTHINELES » 0PI
BERIEIN-85%2 @ » UKRROTHBREEMENRSE  BRERZENEE  ORSERE @GHIERRE) » Bheer
& RREFERETE  PILChRERR - YLUBRERBTENDEE  BEELEDRBOBR - FURBIERISE Y
BRI EITIEER -

SETUP MQDE&‘\:&%&E@“\‘. - Minimum 4 channel radio is reqmredlﬁu_tﬁﬁﬁﬁﬂéﬁﬁja TEE

- 1dlel - Td1e2SRITER - BEDREId1l1HId 11BN A ERZ L RS INIRBEEHERE

Place the throttle stick to the
highest position. Switch on

transmitter,
HHER ,QFE}E@@BQ%%%ﬁ@S
:%Afi“%{bmﬁsiﬁﬁ

HRBELTR

D)

BRERE

Connect battery to ESC
[EDIRR

Power on sound

Throttle channel adjustment
process, the highest position
acknowledge sound.

Place the throttle stick to
the lowest sound.
Position, the lowest position

Enter Setup Mode N
ha GPYLEIER acknawledge sound.
NPde enams BEREEE mrYzRinE
RESEEEE
N s N e P e P s B WA Kb N N b \\\ A AL 'SINYYN SRR _AARL_LARE_ARRL AL LRRA AR AR AL b
5’ é J " J ;\é “jg\ﬁ\é‘ ’-';\6'\-&545 ' a:‘d\v dad °:‘B\l “:\ni a;at }\l)é t\doe l\dd- }ue\l\ uu\d u\ul uut ln\n vadoe
Use throtile stick to set Use throttle stick to set Use throttle stick to set Use throttle stick to set Use throitie stick to set
preferred Brake Made within preferred Timing Mode within preferred Battery Protection preferred Aircraft Mode preferred Throtile Response
the 5 tones. the 5 tones. (Refer to Chart &) lMode within the & tones. within the & tones. (Refer to Speed Mode within the 5
A confirmation sound will kick (Refer to Chart &) Chart &) A confirmation tones. (Refer to Chart A)

A confirmation sound will
klck in when fi msh
TIRER T l

in when ﬂnish
SEEZE

A confirmation sound will kick
iﬁ’when finish.

sound will kick in when finish. ¢
2 ! o

A confirmation sound will
kick in when finish.

25




©lnputvoltage: DC7.4V 2cell Lithium battery utputvoltage: DC5.8V @Max. Continuous Current: 6A

Dlntegrated power switch and veltage indicator meter ®@Utilizes a linear design, resulting in no interference to
thereceiver. @including a 5A 5.1V two-way step-down Voltage Regulator @Size: 60x34x15mm

©Weight: 31g(including wire set)

CUATE:DC 7.4V ICELIEE @WMEBE0C5.8V OB EHEL TR 62E OEBRYANNESRETRE Y
ORIRIERE  ETERNRORYS OMWGA 5. IVEOBEROR T:60x34x15mm @E®:319 (28E

WIRING ILLUSTRATION:
Connecta 5.1V two-way step-down voltage regulator between the gyro and the rudder servo.

ERREE ,
5. IVEOREBREERICRENERABRE N -

Red light #T{& Empty
Orange light 18 7.6V
Green light {#/§ 7.8V ————
Green light {58 8.0V
Green light 38 Full

Power switch
BiREM

1

AUGN
RCE-B6X

2; VOLTAGE REGULATOR

7.4¥
Lithium Battery
B

7

BATTERY 223t jo=

210 wRY
A8 L0dLN0

INPUT BC 7.4V
2Cell Libatt

Receiver
B

5.1V Two-way Step-down
Voltage Regulator
5. 1VES O B g

Rudder servo
BRREERS

Instruction:

1. Auto-detecting voltage meter display lights. If the entire five-light array is illuminated, the battery is fully charged.
When the voltage drops below 7.6V, the three green lights will be turned off. Use caution, the battery can only be
safely used for a single flight. When only the red light is on, the battery voltage is drained, and must be fully
recharged before use. Do not attempt to operate the model during this condition!

2. Some servos such as Futaba servo models 9241, 9251, 9253, 9254, 9255, 9256 and other digital servos are not capable
of handling 6V. Please connect a 5.1V two-way step-down voltage regulator to avoid the servo damaged. If you are
using a servo that can accept 6V input, the regulator is not required.

-When using a speed controller with BEC output, you must remove the red wire of BEC output on the speed controller.

. If the receiver does not have enough channels or an available socket, you can use a Y-type servo harness to share any
channel with an existing connection.

AERATERIERIE  BRAFBOTOSABETESR - STES0EAISRRRRET  FPRDSTERED. 6V CESE) - CEIESIVE -t
RITAEHBHAE
BRMT - MURERILBBRTEDLBSERE - TEZSEER

-BYBEURIARERYN - Futaba 9241.9251.9253.9054. 9285, 92565 B EIM AR S T ES KOS BE TR - LS R AR BRI E SIS, | VE R
28 BEQRSHEE  MNITEFNVEANOER T ETERES -

-EREBHL AR WEBRES B BhmiesRn

4 BRUBERSEBORRBLE  THA—FER Y REER  BHBNSOE—5E B80S 0 SRTHEE—EEE Y Be - -

oW

—

fas]

[#N]

NOTE: When fixing the wire, please do not over tighten to avoid the connector come off or the wire broken when the
helicopter rotates (vibration); do not operate in rain or moisture environment to avoid the electric parts short
circuit and damaged.

EE: BERER7AGREER UEERRINRERDEAETREIES : SR ENONBRNBATER  USSH S CEimas -

]
(o5




PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING 7%/Tais8 s ibniismmiT

Do a simulation flight until you familiarize vour fingers with the movements of the

rudders, and keep practicing until the fingers move naturally.

1. Place the helicopter in a clear open field { Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throtile stick(as below illustration) and repeat practicing
"Throttle high/low", "Aileron left/right”, "Rudder lefi/right", and "Elevator up/down".

3.The simulation flight practice is very imporiant, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the
computer through simulator software sold on the market.

EESERESUSHEINRES TR REEERT - BUETREBRTORE - LIREHNE
%§ BEF B RN EEERIIE

H%’«Eﬁﬁ%ﬁﬂf%ﬂ% S ERTREAME » TRE ;ﬂ%mﬁgﬁjﬁé :
2 IRBIR{EERENSIER (SIENREAINUOTED - § /ﬁ%ﬁ%ﬁ?ﬁ%/ﬁ BBAE/G -
FriEfean/ e oo/ GEIES I o
3 EBRRONERNEEE sﬁé%gﬁ%%@ﬂ?ﬁ%%\% FIEEEREER LSS ENIEH o
4. SA—BEEW - BETMRBHI RS BBMER SR SRR u@%%%f%%ﬂﬁ%%%
RIT » ABHETOERE -
: 1-1 Brake Disable 3-1 High Cutoff Voitage Protection 5-3 Throtile response (Quick)
ESC setting (RCE-BL100G): 1-1 mzxe= 3-1 WSS L TRRE 5-3 BMPIRIBRE
RPN TEEE: 2-2 Mid timing 4-2 Helicopter 1
2-2 DR 4-2 BFEEN]

Move left

Miove right
Vit £ il
Rotate left Rotate rlght
ZTHR Fiti]

>

Fly forward Fly backward

A

Forard rotate } backward rotate

AIEA (E-37]

Descent
T

Rudder 755 }




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS J)2/598838 4 When arriving at the flying field.
i CAUTION ﬁ'%?&%ﬂé?}‘%
A\E'"

Check if the screws are firmly tightened.

Check i the transmitter and receivers are fully charged.
BER- SR ETHEER

ORHEBNBTHRTEN -

« QRS S G il d e & B i i

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models io crash and increase the risk of danger.
BRERTISERMBERE - BRROMHOER  TS0MPIREEEHRIEE - BEIEVIAR SN FEEMIFRA ISR -

STARTING AND STOPP!NG THE MOTOR il &E
: A

First check to make sure no one else is operating on the same
frequency. Then place the throttle stick at lowest position and )
turn on the transmitter.

ESIERNNTS B R EERER - KRG RsIRISmre Check if the throttle stick is set at the lowest position.

RHERNESS BB BRSNS -

% Check the movement. ©Are the rudders moving according to the controls?

* E)ETET ©Follow the transmitter's instruction manual to do a range test.
OnotEBRERHSNE) ?

ORIFBHBRESETIREAR -

QA
ON! Step1 ON! Step2 ON! Step3 OFF! Step4
First turn on the transmitter. Next turn on the BEC of the receirer . Connect to the battery Reverge ihe above orders to turn off.
SehEEEETaR EHBIENEERCER BLEahER R BIRIS Ak DR FEER T -

Main rotor adjustments TS BRTE RS

i CAUTION
IAER

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 10m.
BENDIEDTIE - FBRIEHRESDI0ARKIES -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two biades rotate in the same path, it does not need to adjustment. If one blade .
is higher or lower than the other blade, adjust the tracking immediately. .
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
| SBEAETE Hh—S ARG « 5 IS RS FEGRY B EERS -
ST PR ASSTEEL  AREEENEN déﬂé%%’@ﬂﬁﬁ%?ﬁﬁ%@%ﬁ © e L
3. CHBERAN (BIm e R e a S 2HE 09 - SSW%%@'@%;@,%ulzgijﬁﬁﬁﬁﬁr%éxwﬁéi CEEE MRS - BIMBTIZIEER -
4 ER N R—RRRAZ ERUABERH <28 0 ALPHEAR EEuEEaEEn) -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim. .

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (&) for regular trim or
lengthen linkage rod (C) for slight pitch frim.

A IERSBSHEOTO0ETRE TR0 CIICH B - BESSE W IBE - RRBS/NRIHES  BEWEE O BIE -
B. eI S BNESE IR E e E r ks (PITCH BN » BTGB (W) IBIE » Keee/) SRl - 2EE R © BiF -

CEREUE RS
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is correctly aligned. After tracking adjustment, please
check the pitch angle is approx. +4~5" when hovering.
TILIECRAN S ONE - BTHEERZOT - CRENIEErE -
ERBOIE - BT BEFERERE S 45




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #)&R/TREIER

©Make sure that no one or obstruclions In the vicinity.
OYou must first practice hovering for flying safety.
This is a basic flight action. (Hovering means keeping
the helicopter in mid air in a fixed position)

O Please stand approximately iOm‘diagonalty
behind the helicopter.
CHEBR  BEERBRITIOAR -

ORI EE A AFEE - Beginner may install a training landing
CRSROASE » (RNESSBIENE  SESRTEENER gear to avoid any crash caused by
(B EFRHREROHRREELR - offset effect while landing.
NERF SRS IERE T 2 iemBLe
' TREEREREMRBEE RSN
» o , BEMER -
; STEP 1 THROTTLE CONTROL PRACTICE sip9insliaz
l Mode 1 [ ’ Mode 2 l % 5 - ©When the helicopter begins to lift-off the ground,

slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttie smoothly.

OEBEFHEHIOEINGS  BISRTHPISIBET -
&%&ﬁ%’?ﬁ%a‘ﬁiﬁz@tﬂ%ﬂ?ﬁ%ﬁEJ{T%@EBF’?}”“%U{E

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE SI7 07 @242
| Mode 1 | | Mode 2 |

1.Raise the throttle stick slowly.

2.Move the helicopter in any direction back, forward,
left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its
original position.
| jgigs e -

258

s SEEE/ BRI/ B/ [G  BISNRE
BEAIA (G i B DB R AR -

©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 10m and continue practicing.

©1f the helicopter flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing.

OZBBIWMERIEN » BREBPEEE - ?ﬁé@@)@EBG{.LEEJEﬂﬁBUE%/”ﬁlOZ\\RE%%%ﬁ%’
ORIUESHREITOR - FAFZTEFE - LHEIHBRI0 AR BERRS

STEP 3. RUDDER CONTROL‘PRACT!C!NG‘)'?:;‘[&]{&‘E}%{'E@%”

1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.
1SS TEMPIER -

2. ﬂéi;ﬂ%ﬁﬁ@@)&‘iﬁ RESEROBI S ORERLESESHRE
WIN .._[.

STEP4 Ve /\% .
After you are familiar with all actions from Step1 to 3, draw a circle on / /
the ground and practice within the circle to increase your accuracy. ’/ "
%f'ﬁ%fa stepl-3 BEAGET @ b FEEBNTEEBBNEEREER \
» DUSIMRISIEEERERE - v D/
\ Narrow the circie./ /" //
©You can draw a smaller circle when you get more familiar with the actions. N BIEE R
o OBIRENBIERIERE - IRIULIBEWEE - N T

— ——

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE #ES#SAIRRBIER

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 io 4.
Then repea% the Step1 to 4 by standing right in front of the helicopter.
EinEEstep EWERVET - TEEYHERBEIENHEEEstepl-4 - 2B ﬁréﬁﬁgﬁéﬁ%ﬁjﬁ%é

/M@ﬁ, -

— ““?? x%%%\‘ 5,
v/,/‘ 7 ;" 37
% s
- G
—>




ADJUSTMENT OF EACH TRIM RTE)EME

Slowly raise the throtile stick and just as the helicopter lift-off the ground, you can use the trim to correct the action i the
helicopter leans in a different direciion. i
IBBFEHPIEE - BE S LB ERS - SESBIEOTESG @ TEAMEHEESIE -

Righ
1.Adjustment of rudder trim FHESEIMME — Egi@t

Just before the helicopter lift-off, the nose x
lean lefi/right... =

When leans right, adjust the trim to left side. 1 .
When leans left, adjust the trim to right side. E\’c‘?j ﬂ\\“;“”
TERBIESERE - BERTEAOES.. IR }

BERBE - NEnLas = =
BERBE - HERGHE - g Rg

2.Adjustment of elevator trim HEABICHES
Just before the helicopter lift-off, the nose
lean forward/backward...
When leans forward, adjust the trim down.
When leans backward, adjust the trim up.

EBR MRS - WIERRIETTRS.
ORNRISES » MEEa AR -
BERBE » M CRHE -

3.Adjustment of Aileron trim HER BN
Just before the helicopter lift-off, the body
lean lef/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
TESBIETERE #8555,
QGRS MEANTHE -

BERSE  MEgswe - ' R E
TROUBLE SHOOTING DURING FLIGHT AT BEBRIRI TR
Situation Cause Way to deal
e | | ) :
‘ Out of tracking Adjustment of pitch rod has not Adjust the length of linkage rod(A)--Regular trim
Blade Trackin g been done. Adjust the length of linkage rod(C)--Slight trim
W g PITCHER R ERETRTY g‘gggg o gg:&%gﬁ
& £
Low rotation of the rotor * Pitch of main blade is high. * Lower the pitch about 4~5 during hovering(The
FRREBRIRIE * EEERAPITCHES rotation should be about 1,600rpm during hovering).
* Throttle curve is too low during * FHEP TLChiEBEP 1tchiDd-5 (B HERS = 5E B TR 210 1600RPM)
: hovering. * Heighten the throttie curve during hovering.
. . * R IEESHPIERISBIE * RSP IREHrIEhE
During Hovering
- P High rotation of the rotor * Pitch of main blade is low. * Adjust the pitch rod (A) (The rotation should be
FRRREBRES *Eﬁ@%mPITCH(:ﬁﬁ ) . about 1,600rpm during hovering).
* Throttle curve is too high during KRR (A (ZHEbFEHRER AN 600RPH)
hoveripg. . *Lower the throttle curve during hovering.
* (BIEESHPbEAS * FHEIPIERSBPIehER
The tail leans to one side during * Failure setting of tail neutral point. * Reset tail neutral point.
hovering, or when trim the rudder and | * BT RHTRE *EPEDPIIH
return to the neutral, the tail lags and *—]’he sensitivity of the gyro is low. *!ncrease the sensitivity.
cannet stay in a control position. *ERBPERRE *IBIOBE
BRISENOE BB  SOHSOE
g@@%ﬂ@u?ﬁ%  EREEEE B
Seﬁsiiigﬁy of ;f@?ﬁ?ﬁﬁ}%ﬁ”ﬂ@i °
the gyre
feRiErRE
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity,
at hovering or full speed. EREEEERS BEmE
FRAZHBEREC R TER -

&l the problem is stll there even after tried above, stop flying and contact with your seller,
HEMFLI DRSS - PREEIEESE BUAB R T EEEnEnE -

o e

30




31



1 50H008 Thrust bearing IEHEBE | ¢ 6% 14xBmm 2
2 50H008-1 Spindle bearing spacer EENEEEE | o 10x ¢ 13.8x0.4mm 4
3 50HMR148ZZ | Bearing MR1482Z MR14877802 | ¢ 8x¢ 14x4mm 4
4 50NH007 Metal main rotor holder SRR 2
5 50H010 Collar ZBTREHWRBEE | 04%06x09%4.3mm 2
6 50NH006 Linkage ball F(M3.5x4) PREEF (M3.5x4) | ¢4.75x20.25mm 2
7 T64027 Socket collar screw FEANEEIESESL | M4x27mm 2
8 N14001 M4 Mut MARGEZIRIE | M4 2
9 50H001 Metal main rotor housing FEITREEEE 1
10 50NH008 Damper rubber-black 85 Rz E- 265 ¢ 7.9% ¢ 13x6.5mm 2
10-1 50NH013 Damper rubber-gray 70° BERE-0° ¢ 7.9% ¢ 13x6.5mm 2
11 50H006 Spacer BHMER | ¢8xo¢ 11.5%x1.3mm 2
12 50H136 Pin TG | ¢ 2x32mm 2
13 T63022 Socket collar screw BERSMESL | M3x22mm 1
14 N10030 M3 Nut M3BIERIRIE | M3 1
15 50H164-1 Metal head stopper HBIERES 8 1
16 | T63010 Socket screw ! EER TR | M3x10mm 1
17 50H003-2 Feathering shaft BEh | obxo 8x93.2rhm 1
18 S0NH003 Feathering shaft sleeve B EE 0 8x ¢ 10x31mm 1
19 50H010 Washer EEIET | ¢ 4x 0 12xTmm 2
20 T64010 Socket screw BB UEISH | M4x10mm 2
21 KU110010 600D Carbon Fiber Blades/3K BO0DTAAEHERR /3K iset
22 50H162-2 Metal SF Mixing arm EESFERIES 2
23 50H6832Z Bearing 683ZZ 68377805 | ¢ 3x ¢ 7x3mm 4
24 50H024 Collar U EmEEEE | o 30 4.8x1.5mm 2
25 50H022-2 Washer T | $3x04.8x0.3mm 4
26 T53012-1 Soclet button head screw FEEASBSEM | M3x12mm 2
27 50H042-1 Lin‘kage ball A(M3x4) EREBA (M3x4) ¢ 4.75x8.68mm 2
28 50H044 - Linkage ball B(M3x3) EREAEB M3x3) | ¢4.75x9.77mm 2
29 50H019-1 Metal flybar seesaw holder SR EREEE 1
30 50TMR8322 Beéring MR83ZZ MRB3Z7EH& | ¢ 3x ¢ 8x3mm 2
31 50HMR747Z Bearing MIR742Z MR74778H7% | ¢ 4x o 7x2.5mm
32 50H119-2 M3 collar screw MISEFEIEWREL |+ M3x9.6mm
33 50NH002 Metal flybar control arm TEERITHEIE | 3.4x74.2mm 2
34 50H018-1 Flybar control rod TSR RGNS 2
35 T63005 Socket screw ZEIGEATEZH | M3x5mm 4
36 T74004 M4 Set screw MALEEBEES | Mdxdmm 2
37 50NHO11 Carbon fiber flybar paddle/3K g‘p’%iﬁiﬁﬁé/g.ﬁ( 1set
38 T73004 M3 Set screw MBS | M3x3mm 4
39 50H033 Flybar rod TR | 9 3x440mm 1

Specifications, contents of parts and availability are subject to @ﬁaﬁgég

Align RC is not s‘esgensa%ée for inadvertent errors in this pﬁbsacais@ﬁs,
FHRBPERVE - HEWE
%i@fé’:@ CEEETEENEES

THEEINENERES - £
EOEHoi= - BT hRE s

wANil %?%’J‘ﬁfﬂﬁdﬂj

41

-

e e ~J

SRRV B

52







FE | ¢ 10x192mm

40 50H232 Main shaft 1
41 50H045-1 Lock collar THIEEE | o 10%x¢ 15x7mm 1
42 T74004 M4 Set screw MALFB0BHR | Maxdmm 2
43 T63020 Socket collar screw BER/USEERS | M3x20mm 1
44 N10030 M3 Nut MIBDRAERAE | M3 i
45 50H161-2 Metal washout control arm EERTRsEE 2
46 | 50H218 Radius arm FiRadiusiEg 2
47 HFMR52ZZ-1 | Bearing FMR52Z2 FMRB2778(2 | ¢ 2% ¢ 5%2.3mm 4
48 T52005 Socket screw BIEERBEH | M2x5mm 4
49 | 50H6832Z Bearing 68322 68377807% | ©3x o 7x3mm 4
50 50H024 Collar EEWABE | ¢03%x04.8x1.5mm 2 -
51 50H022-2 Washer CET | ¢93x¢94.8x0.3mm 2
52 50H044 Linkage ball B(M3x3) REEB (M3x3) | 94.75x9.77mm . 2
53 | T53012-1 Socket button head screw SLEBPY IR | MIx12mm 2
54 | 50NH004 Metal washout base SEEse o
55 CCPM Metal Swashplate SEOCPHHTRE | oy
56 | 50H044 Linkage ball B(M3x3) EREEB (M3x3) | 04.75x9.77mm T
57 | 50B048-3 One-way bearing shaft g@mg@ 69X ¢ 12x3455mm ’

58 | 508050 Washer BEWRED | o 1.5¢01860.6mm | 1
59 | 50B158-1 Main drive gear(170T) . EEERQ7D g
60 50B054-1 Autorotation tail drive gear(180T) gg@z@ugo 180 ‘ 1
61 50B049-1 One-way bearing T BEER | ¢ 12x0 18x16mm 1
62 50B051-3 F‘ﬁain'/geat,case ‘ i@"cp/m@ ¢ 55x14.5mm 1
63 S83007 5

Hex'éb(:ikét"selftapping screw ﬁﬂﬁpgﬁ%@ﬂ@,% T3x7mm




35



50B226

Carbon fiber main frame IR RBANT | 284.98x186.4x1.6mm 7 z
65 50B060 Bearing mount PERIEEEREE | ¢ 9% ¢ 15%4.5mm 2
66 50BMR95ZZ | Bearing MR852Z MROSZZEWZ | ¢ 5% ¢ Ix5mm 2
67 50B073-1 Bottom bracket FRRENR | 53%288.94x12mm 1
68 508064 Battery mount ThEERE 1
69 5080863 Motor mount BiEEEE 1
70 50B074-1 Gyro mount PRiREEEEE | 7T0x47x5mm 2
71 508138 Frame mounting bolt BEE 1
72 90NBO15 Servo mounting plate BIREETEE 4
73 50B216 Metal bearing block EBTHEERE | 47x34x8mm 2
74 50B217 Metal main shaft clamp ring EBTUWETE | ¢ 16x921.52mm 2
75 50B6800-2 Bearing 680022 6800778H3% | ¢ 10x ¢ 19x5mm 2
76 50B072 M3 Specialty washer M3k ET) ¢ 3x ¢ 8x2mm 34
77 T63008 Socket screw ) EISER7 AR | M3x8mm 2
78 S93008 Soclet button head self tapping screw HBENBEREY T3x8mm 8
79 | 592606 Socket button head self tapping screw “EZERBEREH | T2.6x6mm 4
80 | T63010 Socket screw  EBAUBIRE | M3x10mm 8
81 T62006 Socket screw BT SR | M2x6mm 8
82 T63006 Socket screw BER AR | M3x6mm 4
83 $93010 Soclet butfon head self tapping screw :BERABEREN | T3x10mm 4
84 50B121 Canopy mounting bolt WIEEEE TR 2
85 | W10030 M3 Washer M3ZES) | o 3x ¢ 8x1mm 2
86 S$83010 Socket button head self tapping screw ¥BEAABERRE | T3x10mm 2
87 50B239 Metal aileron lever EETAREEE 2
88 50BMR95ZZ Bearing MR952Z MRODZ78@ | ¢ 5% ¢ 9x5mm 4
89 50B240 Control shaft collar BEEMEEE | ¢ 5x¢ 7X7Tmm 2
90 50H042-1 Linkage ball A(Vi3x4) LREBA (M3x4) | ¢ 4.75x8.68mm 6
91 | 50H022 Washer %5 | 93%¢5.5x0.3mm 2
92 T63006 Socket screw BSER/EIEH | M3xBmm 2
93 | 508233 Control shaft ' SEEHE | ¢ 5x85mm 1
94 50B236 Elevator arm FHiins e 1
95 50B237 Elevator lever FHiEEgins s 1
96 50B238 Elevator ball link FHE B E2E 1
97 T62508 Socket screw BESBRBIZH | M2.5x8mm 1
98 HF6832Z Bearing F68322 FO83Z7EMZ | ¢ 3x ¢ 7x3mm 2
99 T53006 Socket button head screw Y ETERT VRS | M3x6mm 2
100 | T74004 M4 Set screw MALESRERH | Mdxd4mm 1
101 50H042-1 Linkage ball A(M3x4) BREEA (M3x4) | ¢ 4.75%8.68mm 2
102 50F179 Landing skid JiE2 2
103 | 50F083 Skid pipe BI2852% | o 9x310mm 2
104 50F084 Skid pipe end cap HlagREma e 4
108 | 50F130 Landing skid nut HzaaE 4
106 | T73004 M3 Set screw M3 B | M3x4mm 4
107 | W10030 3 Washer MIZEE] | ¢ 3x ¢ 8xImm 4
108 763012 Socket screw BB ERS | M3x12mm 4
109 | N10030 M3 Nut WIEsEaEE M3 4
% 10 50F128 ) Antenna pipe FERE | ¢ 2% 0 4x500mm 1
111 3583012 Socket bulton head se¥f tapping screw rEEnrasTEs | Taxi2mm 8
112 Elevator serve mount LI EEEs i
@ | T2.6x8mm 4

592608




114 50B076-2 Tail boom mount (L) EEEEE ) 1
115 508075-2 Tail boom mount (R) BEEEEE(E) 1
116 508077 Hexagonal bolt TEE 8
17 507199 Umbrelia gear case (L) WEEABTEE | ¢ 15.5%¢ 19x52.5mm 1
118 507200 Umbrella gear case (R) WEGEEE | ¢ 15.5x¢ 19x52.5mm 1
119 507670122 Bearing 6701ZZ B701ZZ80% | ¢ 12x ¢ 18xdmm 2
126 507194 Front umbrella gear ENERE I 9 21.2x33.6mm 4
121 T52008-1 Socket button head seif tapping screw $BRANEE T2x8mm 2




Front drive gear assembly

B

1
123 | 50B68477 Bearing 68422 08477803 | & 4% ¢ 9xdmm 2
124 | T63008 Socket screw EEA7EER | M3x12mm 4
125 | N10030 M3 Nut M3BHERERIE | M3 4
126 | 753005-1 Socket bution head screw HBEEAES | Maxsmm 1
127 | 507086 Rudder servo mount EfraiResEE 2
128 | 50T087 Rudder servo bracket EREIRSR 1
129 | W10030 Washer M3ZET] | ¢ 3x ¢ 8x1mm 4
130 | 893012 Sockst button head self tapping sorew LIFNRS SRS T3x12mm 2
131 507125-1 Tail control guide ERneETs 2
132 502124 Ball link SEREE 2
133 | 50T1334 Rudder control rod EICEEBES | ¢ 1.96x563mm 1
134 | 50T085 Tail boom EBE | ©20.3x921.5x625mm| 1
135 | 507132 Tail boom brace BTS2 | ¢ 5x460mm 2
136 | 507123 Tail boom brace end EETgEE 4
137 S93014 Sockst button head self tapping SGEW\EE@EFQﬂ%EH%% T3x14mm 2
138 | 50BO72 M3 Specialty washer MIEFHRED | 9 3x 9 8x2mm 6
139 | 763008 Socket screw BEIEEAI7VRIR | M3x8mm 2
140 | 50T167 3K CF Horizontal stabilizer RIS 7 Q] 1
141 | 50T166-2 3K CF Vertical stabilizer K EE R 1
142 | 50T088-1 Stabilizer mount(Upper) KEBREFEE () 1
143 | 50T108-1 Stabilizer mount(Lower) EEKIREEE (T 1
144 | T53014-2 Socket screw BISRA7EIERM | M3x14mm. 2
145 | T63010 Socket screw BEER7 BB | M3x10mm 2
146 | 50T188 Torque tube set EBHER | 06.7x 6 8x653mm 1
147 | 50T193 Torque tube bearing holder EBEBMERE | o 14x ¢ 20.7x13mm 1
148 Metal tail unit set TEENEEEEE 1
149 | 50T182 Metal plate(l) & BB A 1
150 | 507183 Metal plate(R)  SARUEEEAIR 1
181 | 50TMR105Z7 | Bearing MR10522 MR10SZZE87K | ¢ 5% ¢ 10x4mm 2
152 | 507185 Control arm mounting bolt HBREFEE T 1
153 | 50T192 Aluminum bolt FEEEBREI8IT | ¢ 4.98x24mm 1
154 | Tail rotor shaft assembly HMiSEEmE 1
155 | T63008 Socket screw EISRA7BR% | M3x8mm 1
156 | T53006 Socket button head screw BRI ERS | M3x6mm 6
157 | T52005 Socket screw BEIEEM7 TRIRH | M3x5mm 2
158 | 50T101-3 Slide Shaft BIBE | 9 5x 9 7.2x16.7mm 1
159 | 50T102-2 Bearing holder BRIy 1
160 | 50H144-1 Linkage ball A(T2.6x3.5) BRERA (12.6x3.5) | ¢ 4.75x8.18mm 1
161 | 50710622 Bearing MR106ZZ MR106ZZ803 | ¢ 6x ¢ 10x3mm 2
162 | 50T111 Metal T type arm TEEERtETRE 1
163 | T12008-4 Collar screw ENEBH | M2x8mm 4
164 | 507106 Collar A EEEWEA | 0 2x 0 3xdmm 2
165 | 507127 Collar B EEZI2HES | ¢ 2x ¢ 3x3mm 2
166 | 507105-1 Control link Eiehhagn 2
167 | 50T096-1 Tail rotor control arm ElERiEsE 1
168 | 50H022-2 Washer #9 | 03x64.8x0.3mm 2
69 50H144-1 Linkage ball A(T2.6x3.5) BREEA(T2.6%3.5) | 4.75x8.18mm 1
70 | HMR63ZZ Bearing MIR832Z MR63ZZEH | ¢ 3% ¢ 6x2.5mm 2
71 | 50T097 Coliar ERRIPHIBEE | ¢ 3x04.9x5mm 1
72 | T63015 Socket collar screw BEA/BUERH | M3x15mm 1
73 50T203H 3K CF Tail blade KR ERR 1set
74 | T63008 Socket screw BN B4 | M3x8mm 2
75 | W10030-1 Washer EZ5 | 9 3% 9 8x1mm 2
76 | B0TF510M Thrust bearing WEHEE | 9 5% 0 10x4mm 2
77 | T63020 Socket collar screw HENEHERMH | M3x20mm 2
78 | N10030 M3 Nut WIBSERIRE | M3 2
78 | 50T171 Tail rotor holder iy g 2
80 S50TMR105ZZ-1 | Bearing MR1052Z MRIOSZIBHZ | o 5x 9 10x4mm 2
81 | 507172 Tail rotor hub EREHETHE | 9 10239.6mm 1 ]
B2 | T74004 M4 Set screw MAIESB% | Maxdmm 9

38




=

Flying Weight/£E2 & Approx 3300g(7.3 lbs)

Specifications & Equipment/{R IS &:

Length/ &2 £:1160mm(45.67 in)
Height/#4 & 5:400mm(15.75 in)
Main Blade Length/Z g f£: 600mm
Main Rotor Diameter/Z fE B B €: 1350mm(53.15 in)
Tail Rotor Diameicr/BEEEBE K 240mm(9.45 in)
Motor Pinion Gear/SS52F&5: 14T(157 optional)
Main Drive Gear/[E8) F&5iF: 1707

Autorotation Tail Drive Gear/E5Eg)Ei5: 180T
Tail Drive Gear/E 2B E8)E5: 40T

Drive Gear Ratio/tgif{Ea)t: 1:12.14:4.5/1:11.33:4.5
Weight(w/o main blade)/ZE#8:2450g(5.4 lbs)

TS nEEEsERIR

A8 RN COMRPORATION LIMITED %“%}g%&@ ‘jp"’gv‘j?’;%’g‘ &é é@ n cgmg%&f@




